ENV-01-2023 Attachment 2

Dunnville Drinking Water System
2022 Annual Water Quality Report

January 1, 2022 — December 31, 2022



TABLE OF CONTENTS

QUALITY MANAGEMENT SYSTEM

HALDIMAND COUNTY QUALITY MANAGEMENT SYSTEM SUMMARY

DRINKING WATER SYSTEM

DUNNVILLE DRINKING WATER SYSTEM MAP
DUNNVILLE DRINKING WATER SYSTEM OVERVIEW
EXPENDITURE INFORMATION

MULTI-BARRIER APPROACH

WATER SAMPLING

MICROBIOLOGICAL
OPERATIONAL
LEAD

ORGANIC

WATER USE

12

RAW WATER
POTABLE WATER

REGULATORY COMPLIANCE

14

ADVERSE WATER QUALITY INCIDENTS
SAFE DRINKING WATER ACT APPROVAL
ANNUAL DRINKING WATER INSPECTION

REPORT AVAILABILITY

16

APPENDICES

17

INORGANIC AND ORGANIC SAMPLE RESULTS
MICROCYSTIN SAMPLE RESULTS

Dunnville Drinking Water System
2022 Annual Water Quality Report

Page 1



Quality Management System Policy

The Corporation of Haldimand County owns, maintains and operates various drinking
water systems. Haldimand County is committed to:

e Ensuring our drinking water systems comply with all current legislation and
regulatory requirements for the safe supply of drinking water;

e Ensuring financial support is provided to maintain infrastructure integrity to allow
safe and consistent delivery of drinking water to our water customers;

¢ Reviewing, maintaining and continually improving our Quality Management
System and to communicate the Plan with our water customers.

’M
w
Haldimand
County

Dunnville Drinking Water System
2022 Annual Water Quality Report Page 2



Haldimand County Quality Management System Summary

Haldimand County’s Quality Management System (QMS) is legislated under the Drinking
Water Quality Management Standard (DWQMS) through the Safe Drinking Water Act. To
maintain operating authority accreditation, the Ministry of the Environment, Conservation
and Parks (MECP) mandate tasks that must be completed annually. These activities
include:

e Conducting an internal audit of the Quality Management System.

e Conducting a Management Review meeting.

e Participating in an external audit conducting by a third-party Accreditation Body
e Updating the Quality Management System Operational Plan.

e Updating Council of the status of the County’s Quality Management System.

The QMS Operational Plan was reviewed and updated in 2022 with focus on Document
and Records Control (Element 5), change management and Continual Improvement
(Element 21) all while incorporating organizational changes within the County.

Internal audits were completed with support from Water and Wastewater Operations staff
and Acclaims Environmental. Three non-conformities were identified as a result of the
internal audit. The audit report did note eight areas for opportunities for improvement.

Haldimand County must receive accreditation annually to operate the water distribution
systems. Through a qualified third-party auditor, the County must demonstrate that its
QMS (Quality Management System) meets the requirements of the DWQMS (Drinking
Water Quality Management Standard). SAI Global conducted an external audit on
December 1st, 2022. The County received one minor non-conformance. This was a
result of an administrative issue and corrective action was implemented immediately to
resolve the issue.

Staff are required to conduct an annual Management Review meeting to evaluate the
effectiveness of the QMS. Deficiencies and opportunities for improvement are identified
and action items are developed to ensure follow-up. The County held their management
review meeting on December 14th, 2022.

All requirements were achieved in 2022 and SAI Global have continued the accreditation
certificate to Haldimand County, which allows us to continue to operate the water
distribution systems.

As part of the agreement with the County and through the regulations, Ontario Clean
Water Agency (OCWA) must obtain accreditation to operate the water treatment facilities
on behalf of the County. In 2022 OCWA retained full scope accreditation under the
requirements of DWQMS.

Dunnville Drinking Water System
2022 Annual Water Quality Report Page 3



DUNNVILLE DRINKING WATER SYSTEM

Dunnville Watery
Treatment Plant

LEGEND

. e

@ et
@ e onnsr
®  samoe saten

waTERNAIN

SN s
AV E—

- L —

Port Maitland
Pumping Station-
(Raw Water)

Dunnville Drinking Water System
2022 Annual Water Quality Report Page 4



Dunnville Drinking Water System Overview

The Dunnville Drinking Water System’s primary raw water source is Lake Erie. Raw water
is drawn into the Port Maitland Low Lift Pumping Station where it can be pre-chlorinated
with sodium hypochlorite for zebra mussel control. Raw water is then pumped through
approximately ten kilometers of raw water transmission watermain to the Dunnville Water
Treatment Plant. Raw water is also supplied to industrial users in Port Maitland.

There is also a raw water intake located in the Grand River. This raw water source has
not been used to supply the treatment plant since the early 2000’s, however it is available
for use in an emergency situation.

The Dunnville Water Treatment Plant is a conventional water treatment plant with a rated
capacity of 14,500 m3/day. A coagulant (Aluminum Sulphate was used in 2022) is injected
into raw water and undergoes flash mixing. Water then flows through a series of
flocculation and sedimentation tanks to five dual media filters containing sand and
granular activated carbon. Following filtration, the water is disinfected with sodium
hypochlorite and stored in two reservoirs. High lift pumps deliver potable water to the
Dunnville Water Distribution System.

Dunnville Drinking Water System
2022 Annual Water Quality Report Page 5



Chlorine Fumps

Turbiaity
Mater

—®<—ﬁ'&e Chilorine Analyzer e
— 2
B :’ pr— — Lvl
= DUNNVILLE
|
| "ew f 2
- |
Free Reservolr 1 =
Reservolr 2 Chiorine [
Analyzer g-f_
|
Aé Evill
L T
-ﬁ' Free Chlorine
| Analyzer
Filter Effluent I Total Chioring
Turbidity Meter: : Analyzer
1
|

N Pressure
—_———— ~ T anamitiar
Filter Filter Faow Tramamili Fres Chior
. - . ow Tranamiter @ Chioring
Fitter || Filter || Filter 2 1 CW inatyzer
5 4 3 Freasure
FT g Tranemiter
Fy [ I F 3 F [ N/
Settling Settling
| Tank 1 Tank 2
Air Scour
Blower to
Filters 3,45
Floc Tanks

- &
Flash Mixe:—pc-j Ri
iver
. > N Coagulant Coagulant
| Injection Injection
'

Raw Water Inlet

Control Valve e

Raw Water Pressure
Transmitter

Raw Water

Flow Meter “— River Supply

Raw Water Pump

Turbidity Meter
Raw Water Total

Chlorine
Analyzer
Grand River
|-<—| lation Val
Coagulant seanon Tae Intake
Transfer Pump ? } Chamber
Raw Water
Pressure iy
Coagulant Relief Valve <— Dechlor Fump
Bulk Storage Raw Water Supply Line
= From Port Maitland

Figure 1: Dunnville Water Treatment Plant Schematic

Dunnville Drinking Water System
2022 Annual Water Quality Report Page 6



The water distribution system utilizes a standpipe for storage and to maintain water
pressure. A bulk water depot provides potable water to rural residents and bulk water
haulers.

The distribution system infrastructure services approximately 5,907 people (2021
Census).

Ontario Clean Water Agency operates and maintains the raw water transmission mains,
low lift pumping station, water treatment plant, and the standpipe. Haldimand County
operates and maintains the distribution system, including the bulk water depots.

Expenditure Information

Haldimand County and its contract operators are diligent in prioritizing projects on an
annual basis to eliminate unnecessary expenditures. Using the best available information
at the time of this report, expenses incurred in the Dunnville Drinking Water System for
2022 are identified in Table 1. All drinking water expenditure information is not included
in this report.

Table 1: Dunnville Drinking Water System 2022 Expenditures

Inlet Clean Out $113,646
Bar Screen Replacement $99,712
Portion of SCADA computer and network replacement $4,480
Sample Line/ Sluice Gate Refurbishment $61,691

Total Cost: $279,529

Dunnville Drinking Water System
2022 Annual Water Quality Report Page 7



Multi-Barrier Approach

Through the Walkerton Inquiry, Justice O'Connor recommended that drinking water is
best protected by taking an approach that uses multiple barriers to prevent contamination
from affecting our drinking water. The multi-barrier approach addresses potential threats
by ensuring barriers are in place to either eliminate or minimize their impact. This holistic
approach recognizes that each barrier may not be able to completely remove a
contaminant, but by working together the barriers provide a high-level of protection.
Typical barriers include:

Source Protection
o Source Protection Plans

e Treatment
o Treatment and Disinfection Goals

¢ Distribution System
o Chlorine Residual Maintenance

¢ Monitoring
o Sampling Programs

e Emergency Preparedness
o Emergency Plans

Haldimand County has adopted the multi-barrier approacn Iin ensuring sare, relanie
drinking water. Figure 2 shows how administration, design, maintenance, and operation
work together to establish and maintain multi-barrier protection (US EPA, 1998).

Multi-Barrier Protection
(Clean, Safe, Reliable Drinking Water)

Operations
(Process Control)
v

Capable Plant

[
| |

Administration Design Maintenance

Figure 2: Responsibilities for Clean, Safe and Reliable Drinking Water

Dunnville Drinking Water System
2022 Annual Water Quality Report Page 8



A description of the responsibilities in each area is summarized as follows:

e Administration: The administrators or managers of a water treatment system are
responsible for providing the resources (budget and staff) and policies (hours of
staffing, reporting requirements, training and certification requirements, etc.).
Funding may also need to be justified and obtained if the design of a system is
inadequate or major upgrades are required. Managers establish and maintain
emergency response plans and communication procedures to ensure prompt
response to unsafe drinking water.

e Design: The designer’'s responsibility is to provide the physical infrastructure
(pipes, valves, tanks, meters, etc.) capable of reliably producing and distributing
the quality and quantity of water required. The design must provide adequate
flexibility and controllability to enable the operator to make appropriate
adjustments.

e Maintenance: The system must be maintained in good working order with the key
equipment functional at all times. Should a key piece of equipment break down
then it should be repaired in a timely manner.

e Operations: Once a capable system is in place, then it is the operator’s
responsibility to deliver safe drinking water through monitoring, testing and process
control (for example by changing the setting on the dosing pumps). Operators are
also responsible for maintaining records (log books, data forms, etc.), which aid in
troubleshooting and design of upgrades. A further, and commonly unrecognized
responsibility of the operator is to communicate the needs of the facility to
administrators for possible action.

WATER SAMPLING

To comply with drinking water legislation, drinking water systems are required to monitor
their water quality. Haldimand County has committed to providing safe, reliable drinking
water and is diligent in ensuring that sampling and monitoring programs effectively
characterize water quality. All samples are taken by certified operators and tests
performed by accredited, licensed laboratories.

Microbiological Sampling

Microbial quality is one of the primary indicators for the safety of a drinking water supply.
Of all contaminants in drinking water, human and/or animal feces present the greatest
danger to public health. Pathogenic or disease-causing micro-organisms (including
certain protozoa, bacteria or viruses) may be found in untreated water supplies.
Bacteriological monitoring and testing is a way to detect and control pathogenic bacteria
in treated drinking water supplies. Heterotrophic Plate Count (HPC) samples are
monitored to identify potential changes in water quality and are not used as an indicator